‘ij\%sle‘ WATER POLLUTION CONTROL RESEARCH SERIES @ 12040 FES 07/N

SLUDGE MATERIAL RECOVERY SYSTEM FOR
MANUFACTURERS OF PIGMENTED PAPERS

WA

R

U.S. ENVIRONMENTAL PROTECTION AGENCY



WATER POLLUTION CONTROL RESEARCH SERIES

The Water Pollution Control Research Series describes the
results and progress in the control and abatement of pollution
in our Nation's waters. They provide a central source of
information on the research, development, and demonstration
activities in the water research program of the Environmental
Protection Agency, through in-house research and grants and
contracts with Federal, state, and local agencies, research
institutions, and industrial organizations.

Inquiries pertaining to Water Pollution Control Research Reports
[...]
mill with an integral classifier so that the unit pul-
verizes, classifies, and extracts unwanted impurities.

The results of the pulverizing trials revealed that
pigment with an average particle diameter of 0.54 microns
could be obtained relatively easily and economically.
With an inlet pigment GE brightness of 84.0%, a final
classified pigment GE brightness of 87.0-88.0% was pro-
duced. This, of course, was the result of removing the
coarse low brightness sandy materials present in the
calcined product.

Samples of the calcined, pulverized and classified product
were then evaluated at the S. D. Warren Company Research
Laboratory. Both abrasion tests and hand sheet filler

use tests were run on the recovered product. The pigment
abrasion was tested using the copper disc method and

found to be within acceptable limits although it was
slightly higher than filler clay abrasion values and

about the same as Freeport Kaolin's N-90 calcined clay.

The handsheet tests indicated that the retention of

the recovered pigment in the sheet was the same as regular
pigments. The opacifying properties of the pigment were
equal to N-90 clay and superior to regular filler clay.
Sheet brightnesses were slightly lower than N-90 clay
filled sheets and better than filler clay filled sheets.

Early in 1966 a 180 foot dismeter primary clarifier with
15 foot sidewall was constructed. Paper mill wastes were
collected and treated with this equipment. Normal feed
flow is 10 MGD and the .5 MGD of sludge is removed at
2.5-3.0% solids. An existing Impco pulp washer was re-
built for use as a vacuum filter to dewater the clarifier
underflow sludge. Thus, sludge from the primary treatment
system became readily available for succeeding trials.



Copeland Process Trials

Early in 1968 a sludge incineration trial was run at the
Battelle Memorial Institute facilities in West Jefferson,
Chio. During this trial the Copeland Process fluo-solids
kiln was utilized. Presumably the combination of vigorous
agitation and mixing of the solids in the fluidized bed
and the enormously large surface area of the bed particles
would contribute to very efficient combustion within the
unit.

The predominant advantage of the fluo-solids incineratorx
over the rotary kiln unit is that the calcined pigment

can be recovered as a non-agglomerated fly ash which should
be reusable without further processing.

Seventeen 55-gallon drums of 30% solids dewatered clarifier
underflow were shipped to Battelle for incineration. A
number of mechanical and operational problems were encountered
with feeding the sludge into the incinerator. However, most
of these problems were corrected and the sludge was calcined
at 1300-1750°F. and samples of both the fly-ash and bed
products were obtained after quasi-steady state was achieved.
For the most part the samples obtained at the lower tempera-
tures were quite greyish colored and somewhat abrasive. The
samples obtained at the higher temperatures were more deeply
beige colored and appreciably more abrasive.

The fly ash product obtained during this trial was generally
less than 110 mesh particle size and of relatively high
briéhtness (78.6% GE). However, the abrasiveness of this
product was 60% higher than the bed product obtained at
the same conditions. Presumably this was the result of
carry over of sand from the bed into the fly ash product.
(The trial was started with a sand bed with the thought
that as the trial progressed the sandy material would be
displaced by agglomerated calcined pigment. Unfortunately,
this phase of the trial was never completed because of the
long times required to replace the bed.)

Samples of the pigment obtained from the bed product were
used in handsheet studies at the S. D. Warren Company

9



laboratories. After grinding and screening it was found
that a significant amount of grit and silica was collected
on 80, 120, 200, and 325 mesh screens. This may have been
due to the original sand bed present in the system. Evi-
dently the calcined pigment agglomerated around the sand
particles. The sand was then separated from the clay during
pulverizing.

Handsheets prepared with this filler material were generally
of lower optical qualities than either conventional filler
clay filled sheets or those filled with the pigment which
was recovered during the earlier rotary kiln trial.

In view of the high abrasiveness of the pigment obtained
during the above trial it was then decided to examine the
effects of abrasive materials present in the treatment
system before incineration on the final abrasiveness of

the recovered product. Samples of sludge were obtained both
with and without inclusion of the debarking operation

waste (high sand content). These samples were then incin-
erated in a laboratory muffle furnace at 1000 F. After
calcining and grinding the pigment abrasiveness of each

was determined. It was found that the calcined pigment
with the debarker waste included was 70% more abrasive than
that without the debarker waste.

After having determined that the calcined pigment abra-
siveness might well be partly due to the sandy materials
present in the waste, a repeat incineration trial using
the Copeland Process system was initiated. In this case,
however, the sludge was obtained during a period during
which no debarker waste was being added to the treatment
system.

As an integral part of this trial, differential thermal
analyses (DTA) were run on dried sludge and normal clay
filler. The results of these analyses indicate that al-
terations in the physical properties of clay (e.g., abra-
siveness) may occur at 1110°F. and 1960°F. It was then
decided to calcine the sludge between 1280°F. and 1580°F.
and vary the fly ash recycle rate and thereby effectively

10



control the retention time in the incineration zone of
the unit.

Unfortunately, the results of this trial were virtually
the same as those obtained during the first fluo-solids
incineration trial reported above. The brightness was
relatively low despite the increased recycling and the
pigment abrasiveness was again quite high, presumably
because of sand carry over into the fly ash product.

Second Rotary Kiln Trial

In order to determine whether or not the results obtained

in the Traylor Engineering rotary kiln trial of 1965 were
applicable to the incineration trials on the sludge obtained
from the installed primary treatment system, a repeat trial
was run in early 1969. In this case, sludge from the entire
primary treatment system was used instead of from just the
broke plant. The incineration conditions were the same

as those of the previous trial. The temperatu.e was again
kept below 1600°F. with a retention time in the unit of

65 minutes. The product which was obtained was in pellet
form and of very high brightness.

Samples of the pellets were again sent to Bauer Brothers
for pulverizing and classifying in their pilot unit.
After pulverizing, a 100 pound sample was sent to the

S. D. Warren Company for further evaluations.

Pigment brightness measurements on the recovered pigment
indicated that a very good product had been obtained.
(GE brightness = 86.5%). Handsheet furnish studies re-
vealed that the pigment had superior optical properties
to filler clay and retention properties which were as
good as normal filler clay. Unfortunately, the abrasive
properties were again considerably higher than desired.

In order to resolve the abrasiveness problem, samples

of isolated broke plant waste and clarifier sludge were
dewatered and calcined at 1500 F. in a muffle furnace for
2 1/2 hours. The abrasiveness of each recovered sample
was then measured as before. The clarifier sample was

11



again found to be about twice as abrasive as the broke
plant sample. The most probable reason for this increase
is that the clarifier sample has other sandy type wastes
included in the sludge. These gritty materials of course
contribute very significantly to the abrasive problem.

In order to complete the research program it was proposed
that more ‘extensive incineration trials be run on the de-
watered sludge produced in the primary treatment system.
Two important additional considerations would be made.

(1) Primary clarifier sludge would be degritted prior to
incineration in an effort to decrease the abrasiveness
problem and (2) the quantity of recovered pigment produced
should be great enough for use in a full scale papermaking
trial.

Thus it was proposed that a mill scale pilot run be
organized to solve remaining technical problems and
determine the technical and economic feasibility of the
process.

12



SECTION IV
EXPERIMENTAL PLAN AND EQUIPMENT

Based upon the knowledge and experience gained through
research in the preceeding years, an experimental plan
was developed which would lead to the production of
usable pigment from primary clarifier sludge. The
necessity of degritting sludge prior to incineration had
been satisfactorily shown in the laboratory, although
never tried on the pilot scale. Only limited amounts of
recovered pigment, enough for handsheet analysis, had been
obtained. It was desired to produce a quantity of pigment
great enough to allow its use in a full scale paper machine
trial.

Accomplishing the objective of producing usable pigment,
in quantity, from primary clarifier sludge required that
modifications be made to existing S. D. Warren equipment,
and pilot scale equipment be contracted from outside for
certain special work.

Basically the experimental plan consisted of the following
steps. (1) Obtain sludge free from the dirt and grit that
caused part of the previous abrasiveness problems. (2)
Incinerate the degritted sludge to remove unwanted organics.
(3) Pulverize the incinerated sludge to produce a uniform,
fine particle size. (4) Run a full scale paper machine trial
using the recovered pigment in place of virgin filler. (5)
Print the paper produced as a final test of the papers
quality. Naturally evaluations were to be undertaken after
each step to determine the product quality before continuing
the work.

Each of these phases was indeed completed. Detailed in-
formation explaining the equipment and methodology involved
in executing each step is presented forthwith.

Modifications to Existing Equipment

Before discussing the modifications incorporated for this
project a brief explanation of the existing sludge collec-
tion and dewatering system is in order.

13




Waste waters are collected throughout the paper mill
and pumped to a 180 foot diameter primary clarifier.
At 10 MGD flow the detention time is about 7 hours
and the overflow rate 400 gal/day/sqg.ft. Influent
pH varies from 6.0 to 10.0 and effluent pH from 6.5
to 7.5. Temperature varies with seasons of the year
from influent values of 600 to 80CF. and effluents
from 35° to 90°F. Influent BOD ranges from 200 to
300 mg/1 and is reduced to 100 to 150 mg/l in the
effluent for a 35 to 50% reduction. Suspended solids
are reduced 75% from an average influent of 3000 mg/1
to 750 mg/l. Complete removal (100%) of fiber and
settleable solids is achieved.

Underflow sludge at 2.5-3.0% solids is pumped to a

9000 gallon surge chest located in the mill. Sludge

is then pumped from the surge chest with a centrifugal
pump, to an 8' diameter x 10' face rotary drum vacuum
filter. A flocculation agent, Calgon WT 2660 (a cationic
polymer) is injected just prior to the vacuum filter to
aid coagulation and the dewatered sludge comes off at
25-30% solids. Sludge is conveyed to trucks for disposal
as land fill. Figure one is a schematic of the existing
system.

The first objective to be met for the mill scale trial
was the production of dewatered sludge free from abra-
sive materials such as sand and gravel. Two alterna-
tives were available to accomplish this end. (1) A
grit removal system could be installed on mill wastes
ahead of the clarifier to remove abrasive materials

or (2) a portion of the under flow sludge at 2.5-3.0% could
be diluted to 0.5-1.0% and centricleaned. After con-
siderable analysis it was decided that a sludge dilution
and centricleaner system would prove most feasible to
provide the amount of degritted sludge required for this
pilot project. Economics and ease of operation were the
determining factors.

Modifications necessary to incorporate the degritting
equipment were minimal. The existing system was changed
as follows: 1. The 2.5-3.0% solids sludge from the
primary clarifier was diluted with fresh water to obtain

14



ST

PRIMARY CLARIFIER

MILL COLLECTION
STATIONS

e

—

MOYNO PUMP

SURGE CHEST

e

VACUUM FILTER

CENTRIFUGAL
PUMP

FIGURE 1
EXISTING COLLECTION SYSTEM

ot

POLYMER V
INJECTION

TO LAND FILL



91

PRIMARY CLARIFIER

MILL COLLECTION

STATIONS

—

MOYNO PUMP

SURGE CHEST

TRASH PUMP

VACUUM FILTER

2

CENTRIFUGAL
PUMP

CENTRICLEANER

FIGURE 2
MODIFIED COLLECTION SYSTEM

POLYMER
INJ ECTION

M—_
——————

\

TO COLLECTION



0.5-1.0% solids sludge in the surge chest, the surge

chest being used as a dilution tank. Consistencies in
this range are necessary to enable the centricleaner

to operate at maximum efficiency. It was necessary to

run a fresh water line to the surge chest. 2. A

6" x 6" Gorman-Rupp sludge pump was procured and installed
for series operation with the existing centrifugal pump
located between the surge chest and vacuum filter. The
additional pump was required to overcome the 40 psig
pressure drop imposed by the Centricleaner. 3. A Bauer
Brothers Model 606-110P Centricleaner was installed after
the new pump and prior to the vacuum filter to remove the
abrasive sand and gravel. Figure two is a schematic
showing the location of the pieces of equipment that were
incorporated. The interrelationship and operation of
these pieces of equipment is described in the next section.

Dirt and Grit Removal

Primary clarifier sludge was diluted with fresh water from
2.5-3.0% solids to 0.4-0.7% solids in the surge chest.
Because of our particular situation and the economics in-
volved a batchwise operation was required.

Diluted sludge was pumped, using two centrifugal pumps
in series, to the Bauer Centricleaner. Accepts were
diverted to waste until a flow of 100 gpm at 37-40 psig
was attained. Centricleaner discharge was submerged.
Accepts were then valved to the vacuum filter headbox.
Flocculating polymer was injected between the centri-
cleaner and vacuum filter to aid in dewatering.

Vacuum filtration was accomplished with a vacuum of 9-10
inches of mercury at a drum speed of about 5.2 revolutions
per hour. The degritted sludge was dewatered to 25-30%
solids.

The sludge blanket, or cake, was discharged via a screw
conveyor into polyethylene lined 55 gallon drums. A
small amount of formaldelhyde was added to each drum to
prevent bacterial decomposition and the liners tied off.
Drums were fitted with covers for shipment.

17



Data was collected throughout the grit removal and
collection period. Log sheets were maintained to
monitor routine operating conditions such as sludge
flow rate, pressure drop across centricleaner, reject
flow rate, drum vacuum and surge chest level.

Samples were obtained of feed and centricleaner accepts
and rejects for analysis. No operational problems were
encountered during this work.

Incineration

Incineration of degritted sludge was contracted to the
Fuller Company, a Division of General American Trans-
portation Corporation (GATX) in Catasauqua, Pennsylvania.
As previously noted, the Fuller Company had some experience
with S. D. Warren sludge.

The equipment used in this program was a 3' x 30' rotary
kiln lined with 70% alumina brick, 4 1/2" thick. It

has a variable speed range between 0.8 and 4.2 RPM and a
slope control between horizontal and 3/4" per foot.

The exhaust end gases of the kiln pass through a brick
fall out chamber and then to a bag collector or to
atmosphere when using natural draft. Temperatures in the
kiln hot zone were measured optically and by direct ther-
mocouple probes within the load. View ports were located